
  

 

DIRECT RECLAMATION OF MUNICIPAL 
WASTEWATER FOR DRINKING PURPOSES 

 
Volume 1: Guidance on Monitoring, Management and 

Communication of Water Quality 
 

 

 

 

 

 

 

 

Report to the  
Water Research Commission 

 
by 
 

CD Swartz1, B Genthe2, JG Menge3, CJ Coomans1 and G Offringa4 
1Chris Swartz Water Utilization Engineers 

2CSIR Stellenbosch 
3InReWaSol Windhoek 

4GO Water Management 
 
 
 
 
 
 
 
 
 
 

WRC Report No. TT 641/15 
 

October 2015 
 

  



  

Obtainable from 

Water Research Commission 

Private Bag X03 

Gezina, 0031 

 

orders@wrc.org.za or download from www.wrc.org.za  

 

The publication of this report emanates from a project entitled Monitoring, Management, and Communication 
[...]
literature. The result indicated that the health based target was exceeded for Cryptosporidium, only in the 

epidemic scenarios on the 95th percentile. Furthermore, the result showed that adding UV light to the 

process train would improve the treatment Also, power supply and good routines for operational verification 

of removal in the ultrafiltration step was identified as important to evaluate as a potential improvement that 

would lower the total risk for the plant. The plausibility of the epidemical scenario is critical to the validity of 

the results. The estimated Cryptosporidium count of 2 510 oocysts per litre (5th percentile: 972 – 95th 

percentile: 26 000) can be compared to the contents of untreated and treated sewage in Östersund, 

Sweden, during a waterborne disease outbreak affecting half the population. The maximum counts where 

16 000, of which a count of 1 000 oocysts per litre of sewage was confirmed during the outbreak.  

 

The results from the FTA showed that power failure is the major event of concern causing longest annual 

failure time. The other process failure times were quite similar; however ozonation failures are likely to occur 

more often but during shorter periods of time.  

 
The result from the QMRA showed that the major risk for infection is highest for Cryptosporidium and 

exceeding the health based target for the 95th percentile of the scenario with epidemic raw water levels. For 

Norovirus and Giardia all scenarios showed very low likelihood of infection. The uncertainties that mainly 

affected the result were raw water data and the process data for sub optimal operation. 

 

In order to decrease risks identified in the study the suggestion was to evaluate and improve the local power 

supply and develop the ozonation process to decrease the failure rate. In order to decrease the risk of 

infection the results indicated that UV light would be an appropriate and efficient risk reduction measure. 

 Operational monitoring adapting to changing technologies 2.6.1.2

From Tables 2.2 and 2.3 it can be seen that water reclamation plants have been constructed over a long 

period of time, from the late 1960s all the way to the first decade of the 21st century, and many plants are still 

being constructed and planned. It can also be clearly seen how the plant configurations and treatment trains 

have changed. It is important that operational monitoring programmes be flexible in order to remain relevant 

even after making changes to the treatment train. 

 

From Figure 2.11 it can be seen that the New Goreangab Water Reclamation Plant (NGWRP) makes use of 

several treatment processes, some of which can be considered partial barriers and some that are 

considered complete barriers for various aesthetic, operational and health parameters. It should be noted 

that the original Goreangab Reclamation Plant was commissioned in 1968 when membrane treatment 

systems were not considered feasible due to the high cost of membranes at that time. Each of the different 

treatment units are monitored separately with the exception of the DAF. The DAF and 

coagulation/flocculation is monitored as one whole unit. Sampling points are located at the outflow side of 

each of the treatment units. 



Guidelines for Monitoring, Management and Communication of WQ in Direct Wastewater Reclamation 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

Page | 60  

Secondary
treated

wastewater

O3

Pre-Ozonation Flocculation/
Coagulation DAF Ozonation

Effluent
blending and
distribution

FeCl3

Sand 
Filtration

BACGACUltrafiltrationDisinfection

 
Figure 2.11: New Goreangab Water Reclamation Plant diagram 

 

Controlling a plant and ensuring optimal performance can become a burden when so many treatment units 

are involved. The NGWRP has two parallel sections for pre-ozonation, coagulation/flocculation and DAF. 

The DAF consists of two vessels per train. The sand filter consists of five filter beds. The ozonation takes 

place in three dosing chambers that are in series. The BAC treatment consists of seven (five duty, two stand-

by) filter beds and the GAC is also made up of seven (five duty, two stand-by) filter beds, but are two stages 

in series, therefore 14 beds in total. The ultrafiltration step consists of 6 parallel trains. The operational 

monitoring of this plant is a major burden and has severe implications on the cost of the water as well as the 

performance of the plant. 

 

 

Secondary
treated

wastewater

Treated water
to distribution

system

H2O2

Rapid sand
filtration Ultra-filtration Reverse 

osmosis

Advanced 
oxidation

Chlorination/
Disinfection

 

Figure 2.12: Beaufort West Water Reclamation Plant diagram 

 

 

From Figure 2.12 it can be seen that there is a major difference between the NGWRP and Beaufort West 

WRP. First of all it should be noted that the Beaufort West plant was commissioned in 2011 and secondly 

that the design capacity of the Beaufort West plant is almost exactly ten times less than that of the NGRP. 

As a result it can be seen that the Beaufort West plant makes use of and depend on advanced treatment 

units such as RO and AOP in the form of UV/peroxide.  

 



Guidelines for Monitoring, Management and Communication of WQ in Direct Wastewater Reclamation 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

Page | 61  

Secondary 
Treated

Wastewater
Microfiltration Reverse Osmosis Advanced

Oxidation

StabilisationChlorination
Disinfection

Effluent to
storage and 
distribution

 

Figure 2.13: Western corridor water reclamation system 

 

 

Figure 2.13 shows a process layout of two of the three Western Corridor WRPs in Australia. These plants 

have all been commissioned in 2008 and are similar to the Beaufort West WRP. This trend to reduce the 

number of treatment barriers by replacing several partial barriers with a single complete barrier, such as the 

typical double membrane with advanced oxidation configuration, can be seen in most reclamation plants that 

have been commissioned during the 21st century. This is primarily due to two factors. Firstly, the price of 

membrane technologies have reduced considerably since the late 1990s; secondly, advances in water 

analysis methodology have revealed a multitude of water constituents that are primarily unknown and are 

expected to be removed using RO treatments. 

 

The operational monitoring for the NGWRP and Beaufort West, or Western Corridor WRPs, are not 

comparable in practice, but the methodology and principles behind the monitoring programme are the same. 

Each of the treatment units are being sampled in order to ensure that the treatment units are performing 

within the expected design limits. 

 Plant performance and operational monitoring 2.6.1.3

The log removals for microorganisms achieved at the NGWRP during the period of January 2006 to June 

2007 can be seen in Table 2.15. 

 

Table 2.15: Log removal values (LRVs) for microorganisms for the NGWRP 

Microorganism LRVs 
HPC 6.02 
Total coliforms 5.26 
Faecal coliforms 4.32 
E. coli Tryptone* 2.01 
Faecal streptococci 3.67 
Pseudomonas 2.86 
Clostridium spores 4.94 
Clostridium viable 5.40 
Somatic coliphages 4.68 

* E. coli was measured in the feed water and sand filter effluent 
(Adapted from IB Law, 2013) 

 



Guidelines for Monitoring, Management and Communication of WQ in Direct Wastewater Reclamation 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

Page | 62  

Table 2.16 shows the total LRVs for the plant as a whole as well as the requirements for potable reuse as 

established by the Australian Guidelines for Water Recycling. 

 

Table 2.16: LRVs for the entire NGWRP for microorganisms 

Treatment process 
Process Design 

Parameters 
Viruses Bacteria Protozoa 

Gammams WWTW 
BNR (long sludge retention 

time) 
0.5-1.0 1.0 0.5 

Pre Ozone and 
Coagulation/DAF 

Contact time: 3 min 
Coagulant: FeCl3, HCl, 

polyelectrolyte 
DAF SLR: 4 m3/m2/hr 

Included in 
DMF 

Included in 
DMF 

Included 
in DMF 

Dual media Filtration 
(DMF) 

Rate: 6 m/hr 
Anthracite: 0.7 m (ES 1.3) 

Sand: 0.7 m (ES 0.7) 
1.5 1.5 2.0 

Ozonation 

Dose: 12 mg/L mg O3/mg 
DOC: 1.1 

Contact time: 24 minutes 
Contact time: 12 mg/L/min 

4.0 4.0 
(>0.6) 
1.5-2.0 

BAC 
EBCT: 10 minutes 

minimum 
Bed depth: 1.5 m 

Included in 
GAC 

Included in 
GAC 

Included 
in GAC 

GAC 

EBCT: 20 minutes 
minimum 

No of stages: 2 
Bed depth: 1.5 m 

0.4 1.7 0.9 

Ultrafiltration 
Flux: 70 L/m2/hr 
Recovery: 92% 

2.5-3.0 3.0-3.5 3.0-4.0 

Chlorination 

Contact time: 1 hour 
Contact time: 27 mg/L/min 

pH: 7.8-8.2 
Temperature: 15-20ºC 

4.0 4.0 0.0 

Total 12.4-13.9 15.2-15.7 7.9-9.4 

Requirements for potable reuse 9.5 8.1 8.0 

 

  



Guidelines for Monitoring, Management and Communication of WQ in Direct Wastewater Reclamation 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

Page | 63  

The log removal values for the Western Corridor system (which has a similar design as the NEWater plants 

in Singapore) can be seen in Table 2.17 for different microorganisms. 

 

Table 2.17: LRVs for the Western Corridor water reclamation system 

Unit treatment process Viruses* Protozoa Bacteria Helminths 

Wastewater treatment (Biological Nutrient 
Removal) 2 1 2 1 

Microfiltration 0 3.5 3.5 3.5 

Reverse osmosis 2 2 2 2 

AOP (UV disinfection) 4 4 4 2 

Chlorination 2 0 2 0 

Total 10 10.5 13.5 8.5 

Requirements for potable reuse 9.5 8 8.1 8 
* Adenovirus 
(Adapted from IB Law, 2013) 

 
 
The critical control points (CCPs) that are monitored as well as the parameters that are monitored at the 

CCPs throughout the Western Corridor water reuse system can be seen in Table 2.18. 

 

Table 2.18: CCPs and related parameters for the Western Corridor 

CCP 
Treatment 
process 

Parameter Monitored 

CCP 1 WWTP On-line Ammonia 

CCP 2 MF/UF Pressure decay test 

CCP 3 RO 
Permeate conductivity 

Permeate sulphate 

CCP 4 AOP/UV Present power ratio 

CCP 5 Chlorination Contact time 
(Adapted from IB Law, 2013) 

 

 

The monitoring of CCPs form a bridge between operational monitoring and compliance monitoring. The 

ultimate goal of operational monitoring is to ensure that all the CCP levels remain below their respective 

alarm values. This ensures that the final water produced by the plant complies with the required standards. 

Operational control monitoring is therefore essential to ensure adequate plant performance as well as a safe 

final product.  

  



Guidelines for Monitoring, Management and Communication of WQ in Direct Wastewater Reclamation 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

Page | 64  

 COMMUNICATION PROGRAMMES AND PROTOCOLS 2.7

2.7.1 Incident communication and public relations  

Good communication 

Water reclamation systems/schemes will always consist of multiple parties (e.g. WWTP, AWTP, final water 

distributor and all the relevant stakeholders). It is important that the communication between these parties is 

clear and consistent. There are many reasons why communication between these parties is important, but 

the following three reasons are especially important when it comes to potable reclamation systems. 

 

Consumer safety 

When it comes to potable reuse, there is nothing as important as the health and well-being of the final water 

consumers. It is for this reason that all the stakeholders must rely on each other and work together to provide 

a final product that is safe for the consumer. This is easier said than done, especially in the case of treatment 

failures. Parties should not be afraid to communicate treatment difficulties and especially treatment failures 

between one another. There must be a safe environment and healthy communication practice available for 

the different parties to come together and discuss difficulties being experienced. It is important that this 

communication is not misused for the purpose of allocating blame in cases where losses have occurred. 

Operational and analytical as well as events recorded should be reported once a year to an expert or 

steering committee. This will ensure that there is follow up and recommendations for improvement get 

implemented and monitored. 

 

Fault detection 

In the case of errors or treatment failures, it is important that the responsible party communicate clearly when 

the error or failure occurred, where in the process it occurred, how long it continued, why it occurred and also 

what actions have been taken to remedy the situation.  Incidents need to be properly recorded and reviewed 

on an annual basis to ensure changes that could constitute an operational or health risk are detected in time. 

It is important that all the parties share information and knowledge in this regard in order to improve the 

various processes taking place within the reuse scheme. 

 

Reporting 

Water is steadily becoming a financial commodity; it is for this reason that most reuse schemes are being 

operated like businesses rather than resource fabricants. Management systems are in place within each of 

the different parties, and they all have the same goals in mind (reducing risk, operating costs, non-

compliance, etc.). Good communication between the different parties would benefit all the parties and ensure 

that the reuse scheme as a whole grows and develops as effectively as possible. 

2.7.2 Communication programmes for direct and indirect potable reuse  

A well-organised and comprehensive communications programme with stakeholders is essential to all water 

reuse projects. This has been described in most of the water guideline documents. The US EPA 2012 



Guidelines for Monitoring, Management and Communication of WQ in Direct Wastewater Reclamation 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

Page | 65  

Guidelines for Water Reuse devotes a section to the importance of communication with the stakeholders. 

The WHO drinking water quality guidelines has also placed emphasis on the need for communication with 

the different stakeholders throughout each of the sections of the guideline document (WHO, 2011).  The 

Water Research Commission has a volume in a series of guides intended to provide information to reduce 

the incidence of water-related diseases, entitled “How great is the problem? Communicating the risks” 

(WRC, 2008). Australian researchers has recently summarised the major stakeholder communication issues 

to be addressed and successful means of addressing them. These programmes need to be initiated on 

different levels, for instance be part of the national or regional education program. Primary, secondary and 

tertiary education programs need to have an annual project. This will increase awareness and appreciation. 

Different business and diplomatic corps need to be invited and taken on a familiarisation tour through the 

reuse plants and all supporting institutions, in order to appreciate the effort that is made to maintain a DPR 

system. Regular TV, radio and newspaper announcements help to keep consumers informed. 

2.7.3 Risk management and risk communication 

Risk Management in Diarrhoea incidents 

The guidelines on how to deal with diarrhoea incidents when the water quality is suspected to be responsible 

are given in TT 297/07 emanating from WRC project 1028; what causes the problem?  What to do following 

Diarrhoea Incidents, the general guidelines are briefly discussed here. 

 

Numerous micro-organisms (bacteria, viruses, parasites) that can cause diarrhoea may be found in faecal 

contaminated water. Many of these water-related pathogens can also be transmitted via food, contaminated 

utensils and soil, or through person to person contact. This complicates the investigation on whether a 

specific water source could be responsible for the outbreak. Water suppliers are recommended to monitor 